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CHINA

Date of receipt Y H i :2020-08-20
Testing period M E 4 :2020-08-24
Buyer £Fx: — :2020-08-25
Sample description FEi#iR: RW2436Raxwell B4R PU TA/EFE, #8912 /RW2436Raxwell Polyester Knit Glove with

Finger-Dipped Polyurethane Coating
Style / Article no. 75 :RW2436

Test(s) requested WHAE R :— For CE Marking : Yes

Service I 4527 : REGULARIE M Previous report BTl AR & 54—

Brand / Section ffif  :— Product category /it 25 H e

Season Z= — Product type 7' i 2 54 —

End use i & & = Test stage M B :FIRST TEST
Factory name .| &/ :— Supplier name {3 & 44 Fk —

Factory code I.) Ui5 :- Exported to H 13 =

1. Conclusion WA 4518 :

Tests description Il 4% Fk Conformity 151
EN ISO 21420/EN 388
1 Abrasion resistance : 2016 i B 14 B Pass J@iT
2 Tear strength resistance:2016 [fif #2214 fE Pass T
3 Puncture resistance: 2016 [iif 27 H P4 5& Pass @i
4 pH - Textile (KCI solution) pHf-Zi 23 (GULARER) Pass JEiT
5 Dimethylformamide (DMF/DMFo/DMFa) — H % F it i Pass JHiT
6 Polycyclic Aromatic Hydrocarbons (8) % 31 75 & /& Pass J#iT
7 Dexterity 73 /& Level 5
Tests description Mk 44 B Conformity 754 P
8 Aromatic amines derived from azo colorants {52 G4 BHTAE 1) 75 & s Pass JEiT
Pass: requirements met  Fail: requirements not met  None: no requirement for this test  N/A: not applicable
e fFEER R AFFEER Jo: WAER N/A:AEH
The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sz “ tested.
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not be regrod except
in full, without the written approval of the testing laboratory. \¢

To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.

AR ICTC Bt H, JFEAE ARSI F A 2 FEA TR o %Rt P AR S R OO B A fh A R A TORFIR R, CTC L Xt Tl RE dd O DRAFIIBR N3N H o %
Rl B35, REASIG S A AT, AR N BEE =7 A8 B S .
FE SRR A5 A PRI BN, AR5 RS PR 4 SRAR S I B AN 5 L



The report is issued by CTC Shanghai

S, T
S="% A EFILA
iaewre CNAS #»

Y TESTING
AN el cnnsiast

TEST REPORT i
ﬂj\m ﬁﬁ:ﬂi 'ﬁj: Page 111 2/6

Report No. 1 & 5% : $200808405_1 2020-08-25
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) BIRARF (C41441)

% s

Approved by

Henry YAN
Laboratory Manager

Yvonne MAO
Senior Analytical Chemical Engineer

under its General Conditions printed overleaf. The results shown in this report refer only to the sdm tested.

Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not be reprt , except
in full, without the written approval of the testing laboratory. \g

To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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2. Sample description assigned by laboratory 246 E#E MR |

Size ¥ Analyzed product FTilIEE Description #ifi& Sample information £f 512 B
GLOVE

Whole glove
white polyester palm
white PU finger

white/green polyester/elastics
cuff

200808405

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the s3am
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not be repri
in full, without the written approval of the testing laboratory.

To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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3. GLOVE/
Whole glove
Method Client Requirement Unit Result Conformity
ik BIEXR Hhr Z5R FrEtE

5.2. Dexterity RI% B EN ISO 21420: 2020
Smallest diameter of pin fulfilling test mm 5.0
condition BEH L I (1) B /N ELAR
Smallest diameter of pin fulfilling test mm 5.0
conditionBEFu AL 14T M /N ELAE (2)
Smallest diameter of pin fulfilling test mm 5.0
conditionfE R M4 M i/ NEAE (3)
Smallest diameter of pin fulfilling test mm 5.0
conditionBEHu AL KA B /N EAE (4)
Performance levell't: it %5 2% 5
white polyester palm

Method Client Requirement Unit Result Conformity
3 PN
YRz BPEXR Hhr R HE

(+)  4.1. Abrasion resistance : EN 388:2016 + A1:2018

201677 BEAE 1 AR
Deviation from the test method ki & /5 No
%
used consumables - abrasive{# 41 Klingspor PL31B Grit
- 4R 180
used consumables - adhesivef# H #E41 3M Scotch
- gy
Number of cycles at the hole 100
detectionfar Il 21 AV 1) & £
Number of cycles at the hole 100
detectionfsr I 2 AE A B 2 (2)
Number of cycles at the hole 280
detection/ar U ZIHHIR 1) % (3)
Number of cycles at the hole 100
detection s I 2 A A R B 2 (4)
Performance level{: At 25 4% 0
(+)  4.1. Tear strength EN 388:2016 + A1:2018

resistance: 2016/ #1468
Tear strengthliZ4 77 N 53
Tear strengthiiZ4 /7 (2) N 59
Tear strengthifliZ 77 (3) N 63
Tear strengthiffiZd 77 (4) N 57

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sagm
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not be repri
in full, without the written approval of the testing laboratory. ,
To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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RAXWELL INDUSTRIAL TECHNOLOGY
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) BIRARF (C41441)

Method Client Requirement Unit Result Conformity
J5 % BPEXK b 2R HEH
Performance levell't: iE %5 2% 3
(+)  4.1. Puncture resistance: EN 388:2016 + A1:2018
2016 27 1 P RE
Puncture resistancefiif %%l 71 N 38
Puncture resistancefi % Jill 77 (2) N 27
Puncture resistancefif %51 /7 (3) N 35
Puncture resistancefff % %l 77 (4) N 31
Performance level 4 GE 2% 2 1
(+)  4.2. pH - Textile (KCI ISO 3071:2020 PassifiiT
solution) pHE-ZTR M (&b
PR
pH value pH{i 3.5<-<9.5 7.9
white PU finger
Method Client Requirement Unit Result Conformity
YRz BPEXK Bhr GR Frete
e 4.2. Dimethylformamide CTC in house Passifi it
(DMF/DMFo/DMFa) — Fi & F
773
Dimethylformamide <1000 mg/kg 29.3
A 4.2. Polycyclic Aromatic ISO/TS 16190: 2013 Passifi i
Hydrocarbons (8) 2 5 &4
Benzo(a)anthracene 7 3 (a) <1 mgl/kg <0.1
Chrysene it <1 mg/kg <0.1
Benzo(b)fluoranthenex 3 (b) i B <1 mg/kg <0.1
Benzo(k)fluoranthene 3 (k) %% 1 <1 mgl/kg <0.1
Benzo(a)pyreneZ< 3t (a) E& <1 mg/kg <0.1
Dibenzo(a.h)anthracene 73t (a, h) & <1 mgl/kg <0.1
Benzo(e)pyrene It (e) EE <1 mgl/kg <0.1
Benzo(j)fluorantheneZk 3f (§) ¢ & <1 mg/kg <0.1
white/green polyester/elastics cuff
Method Client Requirement Unit Result Conformity
ikis EPER L XDA gy HEH
(+)  4.2. pH - Textile (KCI ISO 3071:2020 Passifi iff
solution) pHE-Zi R M (&4
R

The report is issued by CTC Shanghai

in full, without the written approval of the testing laboratory.
To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.

under its General Conditions printed overleaf. The results shown in this report refer only to
Except by special arrangement, the test items will not be retained by CTC Shanghai
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APPLICANT HU1iE /A &) : RAXWELL INDUSTRIAL TECHNOLOGY
(SHANGHAT) CO. LTDFi 5 4e /R TAV AR (-
) BIRARF (C41441)

Method Client Requirement Unit Result Conformity
Wik BPEXR LA #5R et
pH value pH{& 3.5<-<95 7.6
Aromatic amines derived ISO 14362-1:2017 Passiiiid
from azo colorantsf%ﬁ%%*il» (combined extraction)
TR 5 B R
Accessible with fibre extraction4f-4E % <30 mg/kg <5
i
Accessible without fibre extractiondE£F <30 mg/kg <5
AR

END OF TEST REPORT
- WMERRK -
(+)CNAS accreditation CNAS A\ 1]
A The test was carried out by external accredited laboratory under their accreditation scope. lZ Iﬁ H Eﬁ@i%%ﬁv}\ﬂﬂﬁ ﬁﬁjjﬁi @Z V\] °
e The test was carried out by external accredited laboratory, not within their accreditation scope. 'LZ Iﬁ E Eﬁ\@.«if%ig}gi)\ﬂ% ﬁ%jj?ﬁ Zﬁ]\ o

Table of Performance Level for Glove

Test Item - Performance Level

0 1 2 3 4 5
Abrasion Resistance (EN 388
Number of cycles (minimumg ) <100 100 500 2000 8000 o
Tear Resistance (EN 388) <10 10 25 50 75 -
Force (N) (minimum)
Puncture Resistance (EN 388) <20 20 60 100 150 -—
Force (N) (minimum)
Finger dexterity (EN ISO 21420) - 11.0 9.5 8.0 6.5 5.0

Smallest diameter of pin fulfilling test conditions (mm)

## Performance level 0 means the glove falls below the minimum performance level for the given individual hazard

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sagm tested.
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not be reprt , except
in full, without the written approval of the testing laboratory. \g
To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.

AR ICTC Bt H, JFEAE ARSI F A 2 FEA TR o %Rt P AR S R OO B A fh A R A TORFIR R, CTC L Xt Tl RE dd O DRAFIIBR N3N H o %
Rl B35, REASIG S A AT, AR N BEE =7 A8 B S .
HIE SRR A A PG OUN, AR5 RS NRASE RAR R E AT E L.



